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Appendix 1. Sedation protocol, basic scheme  

Sedation protocol 
basic scheme 

COMFORT score each  8 hrs 
(2-10-18 hr) and/or at distress/ 

increased restlessness 

CF 
11-22 and 
NISS =2 

CF 6-10 or 
CF 11-22 

and NISS =3 
CF 23-30 

CF 
11-22 and 
NISS =1 

 
 

 

 
  

  
 

  

 

 
 

  

 

 1. Melatonine (oral) 
2.5 mg <1 yrs, 5 mg >1 yrs 

2. Lorazepam (oral) 
0.05 mg/kg 

 

Repeat COMFORT score 
after 1 hour 

CF 11-22 
and NISS =2 

Nursing interventions and 
medical therapy applied to 

satisfaction 

Follow weaning scheme: 
- Midazolam     
- Midazolam  +  Morphine 
- Midazolam   >5 days 
(go to page 6) 

No 
intervention 

 

 
Restlessness/ distress 

because of difficulty 
falling asleep 

Consider other 
strategies 

No Yes 

Coming from pages 3-8 

CF = COMFORT behavior score 

Follow sedation algorithm 

 

ventilated patient 
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 Appendix 2. Sedation protocol, increasing decision tree  
 

Algorithm sedation of  ventiltated patient  
 

Medical therapy to be performed by 
nurses independently. 

CAVE: 
Do not perform in neonates with 

gestational age < 37 weeks, 
traumatic brain injury,  
status epilepticus, 

Reduce distress by nursing 
interventions. 

Midazolam * (iv): 
0.1 mg/kg shot + 

100 mcg/kg/h infusion 

Repeat COMFORT score 
after 30 min. 

CF 11-22 
and NISS =2 

Midazolam * (iv): 
Increase to max. 300 mcg/kg/h 

in steps of 100 mcg/kg/h 
+ shot 0.1 mg/kg per 

step (= 30 min.) 

Add Morphine (iv): 
100 mcg/kg shot + 

10 mcg/kg/u infusion 

Repeat COMFORT score 
after 30 min. 

CF 11-22 
and NISS =2 

Morphine  (iv): 
Increase to max.  30 mcg/kg/h 

in steps of 10 mcg/kg/h 
+ shot of 50 mcg/kg per 

step (= 30 min.) 

COMFORT score each 8 hrs 
(2-10-18 hr) and/or  at 

distress/increased restlessness 

To page 2 
"interventions 
to satisfaction" 

Consider other medication (physician's responsibility): 
- Ketamine  (iv): 0.5 mg/kg shot; 0.5 mg/kg/h infusion. 
- Clonidine  (iv): 2 mcg/kg shot; 0.2-2 mcg/kg/u infusion of oral: 1-5 mcg/kg a time 
3-4 dd. 
- Propofol  (iv): 1 mg/kg shot; 1 mg/kg/h infusion (cave: not in children below 12 
years of age, for long-term infusion). 
- Fentanyl  (iv): 1-2 mcg/kg shot; 1-3 mcg/kg/h infusion (instead of morphine). 
- Long-term infusion (> 7days ) of midazolam , consider switching to lorazepam 
(stable and/or long term ventilation). 
- Alimemazine , 1mg /kg (oral) 

* Evaluation of hemodynamics  is essential after 
start midazolam 

Yes 

Yes 

No 

No 

No, and midazolam max (300 mcg/kg/h) 

No 


